Montecito Sanitary District & Montecito Water
District

Enhanced Recycled Water Feasibility Analysis

EXECUTIVE SUMMARY

FINAL | January 2023






Montecito Sanitary District & Montecito Water District
Enhanced Recycled Water Feasibility Analysis

EXECUTIVE SUMMARY

FINAL | January 2023

Digitally signed by Andrew T. Salveson
Contact Info: Carollo Engineers, Inc.
Date: 2023.01.13 10:05:30-08'00






EXECUTIVE SUMMARY | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Contents
Executive Summary ES-1
ES.1 Introduction ES-1
ES.2 Regional Partners ES-2
ES.3 Summary of Technical Memoranda ES-2
ES.4 Mini Master Plan ES-7
ES.5 Project Comparison/Cost Analysis ES-8
ES.5.1 Key Cost Assumptions ES-8
[...]
bringing additional capacity to ~3 mgd of influent flow.

The average of monthly peak day flow to El Estero is 8.19 mgd and the maximum
monthly peak day flow is 22.49 mgd. Although there have been certain periods where
wet weather flows exceed the design capacity, the data for the past 15 years show that
El Estero is able to accommodate an additional 0.93 mgd of flow 98 percent of the time.
The addition of flow from MSD would allow for a reduction of recirculation of flow at

El Estero and increase water for water reuse applications.

With nothing else changed, El Estero could accommodate 0.93 mgd of additional flow for

98 percent of the time. Should that capacity be deemed “available” by the City, equalization and
control of MSD wet weather flows would be applied either at MSD or at/near El Estero.
Installation of additional equalization in the City would provide a greater safety factor to account
for 100 percent of PWWF.

2.7 Summary

1.

CSD could accommodate 0.72 mgd of additional flow for 99 percent of the hours over
the last year. If MSD flows are to be sent to CSD, essentially 100 percent of MSD flows
would need to be equalized.

El Estero could accommodate a range of flow from MSD, though the ability to equalize
flows is needed so as to not impact El Estero capacity during extreme wet weather
events. For 98 percent of the time, El Estero has 0.93 mgd of additional capacity.
Equalization of MSD flows to this level at MSD would significantly reduce transport
pipeline capacity challenges while not impacting El Estero capacity.

FINAL | JANUARY 2023 | 2-7



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 2

-This Page Intentionally Left Blank-

; Iy
2-8 | JANUARY 2023 | FINAL C CAFTTN



Montecito Sanitary District & Montecito Water
District

Enhanced Recycled Water Feasibility Analysis

Technical Memorandum 3
CONDITION ASSESSMENT

FINAL | April 2022






Montecito Sanitary District & Montecito Water District
Enhanced Recycled Water Feasibility Analysis

Technical Memorandum 3
CONDITION ASSESSMENT

FINAL | April 2022

Digitally signed by Lisa Arroyo
Contact Info: Carollo Engineers, Inc.
Date: 2022.04.14 08:29:20-07'00"






TM 3 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Contents

Technical Memorandum 3 - Condition Assessment
3.1 Introduction and Purpose
3.2 Overview of Facility
3.3 Condition Assessment
3.3.1 Condition Assessment Levels
3.3.2 Condition Assessment Process at MSD
3.4 Observations and Findings
3.4.1 Influent Pump Station
3.4.2 Secondary Treatment
3.4.3 Disinfection
3.4.4 Return Activated Sludge/Waste Activated Sludge System
3.4.5 Thickening, Digestion, and Dewatering
3.4.6 Control and Administration Building
3.4.7 Laboratory and Maintenance Buildings
3.4.8 Ancillary Structures/Miscellaneous Assets

3.5 Conclusion

Appendices

Appendix3A  MSD Condition Scoring

Appendix3B  Summary Table of Scores

Tables

Table3.1 General Condition Score Descriptions

Table 3.2 Summary of Condition Questions Categories by Discipline
Table 3.3 Condition Assessment Summary - IPS location

Table 3.4 Condition Assessment Summary - Secondary Treatment
Table 3.5 Condition Assessment Summary - Disinfection

Table 3.6 Condition Assessment Summary - RAS/WAS System

Table 3.7 Condition Assessment Summary - Thickening

pw://Carollo/Documents/Client/CA/MSD/12289A10/Deliverables/TM03/TM03

3-1
3-1
3-3
3-3
3-4
3-9
3-9
3-16
3-22
3-25
3-27
3-30
3-33
3-33
3-35

3-5

3-5
3-11
3-22
3-25
3-26
3-29

FINAL | APRIL 2022 | i



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 3

Table 3.8
Table 3.9

Figures
Figure3.1
Figure 3.2
Figure 3.3
Figure 3.4

Condition Assessment Summary - Control and Administration Building

Condition Assessment Summary - Ancillary
Structures/Miscellaneous Assets

Condition Assessment Areas
Process Flow Diagram
Condition Assessment Scores by Discipline

Condition Assessment Scores by Process Area

i | APRIL 2022 | FINAL

3-33

3-34

3-7
3-8
3-35
3-35



TM 3 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Abbreviations

ACH
ADA
ASR
ATS
BFP
CMUs
DAFT
DO
EUL
gpd
H.S

I/l

IPS
kVA
MCC
mgd
MSD
MWD
NPDES
Project
RAS
RUL
SRT
™
TWAS
VFDs
WAS
WSE
WWTP

air changes per hour

Automatic Dialer Alarm
alkali-silica reaction

Automatic Transfer Switch

belt filter press

concrete masonry units

dissolved air flotation thickener
dissolved oxygen

estimated useful life

gallon(s) per day

hydrogen sulfide

Inflow and Infiltration

influent pump station
kilovolt-ampere

Motor Control Center

million gallons per day
Montecito Sanitation District
Montecito Water District
National Pollutant Discharge Elimination System
Enhanced Recycled Water Feasibility Analysis
return activated sludge
remaining useful life

solids retention time

technical memorandum
thickened waste activated sludge
variable frequency drives

waste activated sludge

water surface elevation

wastewater treatment pIa nt

FINAL | APRIL 2022 | iii



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 3

-This Page Intentionally Left Blank-

. | [ P
iv | APRIL 2022 | FINAL C CAFTTN



TM 3 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Technical Memorandum 3

CONDITION ASSESSMENT

3.1 Introduction and Purpose

This technical memorandum (TM) presents condition assessment results from an onsite
assessment at the Montecito Sanitary District (MSD) Wastewater Treatment Plant (WWTP). The
assessment was undertaken to support the larger Enhanced Recycled Water Feasibility Analysis
(Project), a joint effort by MSD and Montecito Water District (MWD). The Project analyzes four
potential approaches to maximize water reuse from the MSD WWTP, including local
non-potable reuse, local potable water reuse, and regional potable water reuse projects (one in
Carpinteria and one in Santa Barbara).

To effectively analyze several Project options which include treated effluent from the MSD
WWTP, a condition assessment of the MSD WWTP was performed. This was a one-day physical
condition assessment conducted by a team of electrical, structural and process mechanical
engineers to determine the current condition of the structures, process mechanical equipment,
electrical equipment, and ancillary assets. The goal of the condition assessment was to evaluate
and document the current state of the WWTP.

This TM highlights the overall condition of the WWTP and identifies major assets determined to
be moderately to severely deficient. TM 5 “Cost for Rehabilitation and 30 Year Operations” will
use results from both this condition assessment (TM 3) and the performance and capacity
evaluation (TM 4) to identify replacement, rehabilitation, and capacity needs over the next

30 years.

3.2 Overview of Facility

MSD is an independent special district in Santa Barbara County that collects, treats, and disposes
of wastewater from the unincorporated community of Montecito. Its wastewater stream is
predominantly residential with a few larger commercial facilities such as Westmont College and
upscale hotels. There are no industrial users in their service area.

Builtin 1961, the WWTP was constructed as a 750,000-gallon-per-day (gpd) secondary level
treatment plant with discharge via its permitted ocean outfall. In 1983, the WWTP expanded its
treatment capacity to 1.5 million gallons per day (mgd). MSD is designed to operate in an
extended aeration mode with a solids retention time (SRT) of 20 to 30 days and to fully nitrify.

MSD has consistently made improvements to its facility and treatment processes since the 1983
expansion. The following summarizes the more significant improvements made to the facility:

e Updates to the Administration Building (1988).

e Treatment plantimprovements, including a new digester blower building, digester
modifications and rehabilitation, and electrical upgrades (1992).

e Sludge dewatering and disinfection upgrades which included a new belt filter press for
dewatering biosolids that replaced the sludge beds. The disinfection chemical system

FINAL | APRIL 2022 | 3-1



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 3

was relocated from the administration building to an outside location and upgraded
(1997).

e Influent Pump Station (IPS) project that replaced the three influent pumps, installed a
new Motor Control Center (MCC), and installed a new flow meter and vault (2004).

e  Construction of a new maintenance building (2006).

e Replacement of the Aeration Header at the aeration basins (2007).

e Construction of a new laboratory building (2010).

Although the WWTP has been consistently improved since its 1961 construction, it lacks
preliminary and primary treatment processes commonly found at wastewater treatment plants.

Preliminary treatment processes remove constituents that can disrupt downstream operations
and maintenance activities. Bar screens or fine screens are typical preliminary processes used to
remove large debris and rags. Grit removal removes coarse, inert suspended solids that can
cause wear or clogging of equipment in downstream treatment processes. Debris and grit
removed during the preliminary treatment process is typically cleaned of organic material and
disposed in a landfill.

Primary treatment removes settleable suspended solids and organic matter, and it is typically
accomplished with physical operations such as primary clarifiers. Primary sludge, the solids that
settle as part of primary treatment, are usually pumped and processed as part of sludge
processing. Effective primary treatment can reduce the size and operating cost of secondary
treatment, which is typically one of the most energy intensive treatment processesin a
wastewater treatment plant. A disadvantage to having primary treatment, however, is the
additional effort and facilities needed to handle and stabilize the highly volatile and odorous
primary sludge.

Most wastewater treatment plants with primary treatment choose to use anaerobic digestion for
stabilization. While anaerobic digestion is an effective approach for stabilizing primary sludge
and offers an opportunity to produce power, it requires many complex mechanical systems
including sludge mixing, heating, and handling flammable digester gas. The benefits of
anaerobic digestion rarely outweigh the additional complexity unless a facility processes more
than a few million gallons per day of wastewater. For this reason, it is rare to see primary
treatment and anaerobic digestion at facilities the size of MSD.

MSD’s approach to forego primary treatment and operate with a long SRT in the secondary
process is more common at small wastewater treatment plants and is recommended moving
forward. As noted above, MSD was designed to operate in the extended aeration mode with an
SRT of 20 to 30 days and to fully nitrify. Per MSD'’s Operations Manual, the aerobic digester
detention time is approximately 22 days, which is barely adequate for good aerobic digestion or
stabilization. A 30-day detention time is recommended for aerobic stabilization and therefore,
the secondary treatment process is used to increase the stabilization and reduce solids. The
higher SRT in the secondary treatment process means less and more stable solids to the digester
as well as increased retention time in the digester. It also helps during periods of “shock” loads
such as illegal pool cleanings, heavy BOD loads during holidays, septic conditions during wet
weather, etc. It should be noted that MSD's current National Pollutant Discharge Elimination
System (NPDES) permit does not require nutrient removal (nitrification).

Over the past few years, MSD staff have noted a significant decrease in flows and loads, partly
due to the 2018 Montecito Debris Flow and subsequently the COVID-19 pandemic impacts. MSD

My
3-2 | APRIL 2022 | FINAL C CAFTTTNY



TM 3 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

currently discharges approximately 550,000 gpd, and biosolids reduction is estimated at
approximately 20 percent over the past few years. Staff noted that a few of the larger hotels in
their service area have not reopened from the COVID-19 shutdowns in spring 2020. There is also
an effort to convert approximately 300 residential customers from septic to sewer in the future,
which will result in a marginal increase in flow.

During the last major rain event (February 2017), staff estimates the rain dependent Inflow and
Infiltration (I/1) peaked at approximately 7.5 mgd. This was not a typical rain event, as Montecito
received approximately 5.77 inches of rainfall in one day, compared to a typical rain event where
they may receive around an inch in a day. Although there were no rain-related collection system
overflows, staff noted the plant can be a challenge to operate during rain events. The largest
challenge rain poses to MSD operations is sludge washout due to high hydraulic loading or I/I.
This can cause an upset to their biological process by having fewer organisms in the secondary
process with no time to rebuild their biomass. If this were to happen, it would render MSD less
capable of handling organic loading and less resistant to potential toxic loads. However, all past
rain events have been managed and not led to permit violations.

MSD staff have set up a bypass pump that is capable of bypassing influent from the manhole just
upstream of the IPS directly to the aeration basins, also bypassing the influent grinders. This can
be used as a wet-weather strategy to reduce storm water flows into the IPS during rain events;
however, the since the IPS pumps were replaced in 2004, the bypass pump has not been needed
during wet-weather events. It is used as a redundant pump for the IPS.

It was also noted that MSD’s NPDES Permit (No. CA0047899) renewal application contains a
storm water management strategy for MSD which says that storm water is collected on-site at
the treatment plant facility. It is diverted to the headworks/plant influent via a drain system
through the facility. District practice has been to let the storm water drain into the system until
staff feels the system is being overloaded with water and treatment processes will be affected in
an adverse manner. Once this takes place, the drains are plugged, and the storm water is either
gravity drained or pumped offsite to storm water drainage ditches that run to the North and East
of the facility.

3.3 Condition Assessment

The following subsections provide a general overview of different levels of condition
assessments and the condition assessment process used at MSD.

3.3.1 Condition Assessment Levels

A condition assessment is intended to document the physical deterioration of an asset and its
probability of failure due to physical mortality. Physical mortality an asset’s physical
deterioration to a point where its condition prevents functional performance.

There are several types and levels of condition assessments that can be performed, all with a
varying degree of tradeoff between level of effort and cost. The following provides a brief
description of typical levels of condition assessments that can be performed:

e Desktop Evaluation. A desktop assessment is an age-based assessment that uses asset
age, estimated useful life (EUL) and remaining useful life (RUL) to correlate age to
probability of failure due to physical mortality. The EUL of an asset is the reasonable
period it is expected to satisfactorily perform under normal and routine operations and

FINAL | APRIL 2022 | 3-3



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 3

maintenance practices. The EUL is typically the starting point for asset replacement
planning.

o Phase 1 Field Evaluation. A Phase 1 Field Evaluation is a visual, non-invasive, and
non-destructive condition assessment of the assets. A multi-disciplinary engineering
team conducts a visual assessment of each asset identified for evaluation. Exterior
corrosion, weathering, and deterioration, along with discipline-specific condition and
performance issues, such as temperature, notice, vibration, leakage, wiring,
[...]
3- Moderate RAW/WAS Wet Well and Pump Corrosion

2-Good RAS Pumps and Motors

3- Moderate WAS Pump and Motor Corrosion

1 -Excellent Rotary Micro Screen and Pump

2 -Good RAS/WAS VFDs

NA RAS Dry Well Pump

2-Good MCCNo.2

2 -Good MCC No.2 Control Panel Obsolete




Condition Score

Asset Name

Reason

Overall Condition

5 -Very Poor DistributionPanels e Deterioration
e Obsolete
1 -Excellent DAFT
3- Moderate TWAS Pumps ‘ Per-forrr?ance
e Reliability
2 -Good Aerobic Digester
2-Good Digester Blowers1and 2
1 - Excellent Polymer Mix Area
2-Good Belt Filter Press
Digester Blower Building
e Overall Condition
5-Very Poor MCCNo.3 e Deterioration
e Obsolete
e Overall Condition
5-Very Poor Annunciator Panel e Deterioration
e Obsolete
3- Moderate Control and Administration Building
e Age
5 -Very Poor MCC No. 1 * Condition
e Deterioration
e Obsolete
2-Good Newer ATS
e Age
5 - Very Poor Old ATS e Condition
e Obsolete
o Age
5 -Very Poor Old Controland ADA Alarm Panel ‘ Condi.tion.
e Deterioration
e Obsolete
e Age
5 - Very Poor Service and Metering Cabinet * Condition

Deterioration
Obsolete




Condition Score | Asset Name | Reason

o Age
Conditi
5 -Very Poor DistributionPanels ©on I_ |on.
e Deterioration
e Obsolete
e Corrosion
4 - Poor Storage Canopy e Condition
e Coating
e Age
5 -Very Poor Lighting e Condition
e Obsolete
Not Evaluated Pipesand Manholes
Al
4 - Poor Ocean Outfall * Age

e Condition




Montecito Sanitary District & Montecito Water
District

Enhanced Recycled Water Feasibility Analysis

Technical Memorandum 4
EVALUATION OF MSD WWTP
PERFORMANCE AND CAPACITY

FINAL | January 2023






Montecito Sanitary District & Montecito Water District
Enhanced Recycled Water Feasibility Analysis

Technical Memorandum 4
EVALUATION OF MSD WWTP
PERFORMANCE AND CAPACITY

FINAL | January 2023

Digitally signed by Farzaneh Shabani
Contact Info: Carollo Engineers, Inc.
Date: 2023.01.13 15:41:25-08'00






TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Contents

Technical Memorandum 4 - Evaluation of MSD WWTP Performance and Capacity

4.1 Introduction 4-1

4.2 Existing Facility Description 4-2
4.2.1 Grinding and IPS 4-3
4.2.2 Secondary Treatment Process 4-3
4.2.3 Disinfection and Effluent Discharge b-4
4.2.4 Solids Processing b-4

4.3 Performance Evaluation 4-5
4.3.1 Influent Pump Station 4-5
4.3.2 Aeration Tanks 4-9
4.3.3 Secondary Clarifiers 4-10
4.3.4 RAS Pump Station 4-10
4.3.5DAF 4-10
4.3.6 Aerobic Digesters 4-11
4.3.7 Belt Press Dewatering 4-11
4.3.8 Chlorine Contact Chambers 4-12

4.4 Capacity Evaluation 4-12
4.4.1 Assumptions 4-12
4.4.2 MSD Capacity Ratings 4-13

Appendices

Appendix 4A  MSD Technical Data

Appendix 4B Influent Characteristics and Process Model Calibration

Tables

Table 4.1 MSD Effluent Limitations 4-4

Table 4.2 MSD Process Performance Data and Criteria for Capacity Analysis 4-6

Table 4.3 MSD Unit Process Capacity Ratings 4-13

pw://Carollo/Documents/Client/CA/MSD/12289A10/Deliverables/TM04/TMO04

FINAL | JANUARY 2023 | i



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

Figures

Figure 4.1 Potential Regional Partners 4-2
Figure 4.2 Process Flow Diagram 4-3
Figure 4.3 MSD Secondary Treatment Capacity 4-14

; Iy
i | JANUARY 2023 | FINAL C CAFTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Abbreviations

AAF average annual flow

ADWF average dry weather flow
aSRT aerobic solids retention time
BOD biochemical oxygen demand
CBOD carbonaceous biochemical oxygen demand
CCT chlorine contact tank

City City of Santa Barbara

CcoD chemical oxygen demand

CcT contact time

DAF dissolved air flotation

DO dissolved oxygen

DPR direct potable reuse

gpd gallons per day

gpd/sf gallons per day per square foot
gpm gallons per minute

HRT hydraulic retention time

IPR indirect potable reuse

IPS influent pump station

Ibs/d pounds per day

Ibs/hr/m pounds per hour per meter
Ibs/sf/hr pounds per square foot per hour
MBR membrane bioreactor

mg/L milligrams per liter

mgd million gallons per day

mL/g milliliters per gram

mL/L milliliters per liter

MLSS mixed liquor suspended solids
MMF maximum monthly flow
MOP-8 Manual of Practice No. 8
MSD Montecito Sanitary District
MWD Montecito Water District
NPR non-potable reuse

NTU nephelometric turbidity unit
Oo&M operation and maintenance
00Ss out of service

PFD process flow diagram

’ Iy
P - Lganiinhe | FINAL | JANUARY 2023 | iii



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

ppd/sf
PWWF
RAS
S.U.
scfm
SRT
SvI
™

TS
TSS
TWAS
WAS
WWTP

pounds per day per square foot
peak wet weather flow

return activated sludge
standard units

standard cubic feet per minute
solids residence times

sludge volume index

technical memorandum

total solids

total suspended solids
thickened waste activated sludge
waste activated sludge

wastewater treatment plant

iv | JANUARY 2023 | FINAL



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Technical Memorandum 4

EVALUATION OF MSD WWTP PERFORMANCE
AND CAPACITY

4.1 Introduction

This project will provide guidance to Montecito Water District (MWD) and Montecito Sanitary
District (MSD) for implementation of recycled water and the beneficial use of treated
wastewater from the community of Montecito. The project seeks to identify the best method of
maximizing wastewater reuse capabilities thus producing a new local drought proof water supply
for the community and reducing the discharge of treated wastewater to the ocean. The analysis
will consider local and regional partnerships, non-potable and potable reuse alternatives, and
various treatment methods and technologies. The potential options included in the study are

as follows:

e Montecito Non-Potable Reuse (NPR) —local project producing tertiary quality water
forirrigation of large landscapes in Montecito.

e Carpinteria Indirect Potable Reuse (IPR) — regional project producing purified water
involving a partnership with neighboring special district(s) and the use of the Carpinteria
Groundwater Basin.

e Montecito Direct Potable Reuse (DPR) - local project in Montecito producing purified
water and utilizing raw water augmentation at the MWD water treatment facility.

e Santa Barbara DPR -regional project producing purified water and involving a
partnership with the City of Santa Barbara (City) and raw water augmentation at the
City's regional water treatment facility.

Figure 4.1 shows the potential regional partners.

FINAL | JANUARY 2023 | 4-1



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

Figure 4.1  Potential Regional Partners

The focus of this technical memorandum (TM) is to provide a description of the existing MSD
wastewater treatment plant (WWTP), an evaluation of the WWTP process performance, and a
capacity assessment of the WWTP. As part of the performance assessment, recommended
capacity rating criteria were developed for each unit process. The recommended capacity criteria
were used along with steady-state process modeling and state-point analysis to develop average
annual flow (AAF) and peak wet weather flow (PWWF) capacity for liquid stream unit processes.
According to TM 1 - MSD Flow and NPDES Permit Analysis, the average dry weather flow
(ADWF) and PWWF at MSD will be 0.7 million gallons per day (mgd) and 7.76 mgd, respectively.
Since PWWEF does not impact solids handling facilities, only AAF capacity was developed for
them. Capacity limitations were identified when unit processes had less capacity than the
anticipated flow and load projections.

4.2 Existing Facility Description

MSD serves the unincorporated area of Montecito in Santa Barbara County. The influent to the
plant is mostly residential sewer with some industrial sewer. The plant was originally built
between 1961 and 1969, and it was upgraded in 1983 to achieve a permitted capacity of 1.5 mgd.
MSD currently consists of the following main process areas:

e Grinding and influent pump station (IPS).
Biological treatment.

Chlorination and dechlorination.
Solid processing.

, | /.
4-2 | JANUARY 2023 | FINAL C CAFrTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Figure 4.2 shows the process flow diagram (PFD). Numbers on the PFD are approximate flows
during current average conditions. Appendix 4A includes the design criteria for these processes.

631,000 GPD
600,000 GPD INELUENT

INFLUENT SEWAGE METER
FROM MONTECITO
SANITARY DISTRICT

CUSTOMERS

600,000 GPD

CHLORINE
CONTACT
CHAMBER

-

3,000 GPD SODIUM
PLANT WASHDOWN HYPOCHLORITE| BISULFITE
STROAGE TANK| STORAGE TANK

EFFLUENT
DISCHARGE
TO PACIFIC
OCEAN

31,000-93,000 GPD

RETURN FLOWS 000 GPD

CHANNEL SPRAY

62,000 GPD
FILTRATE FLOW

FROM BELT PRESS N

|

AEROBIC DIGESTER

SODIUM

800,000 GPD
RETURN ACTIVATED
SLUDGE (RAS)

DAFT BYPASS

RAS
METER

SUBNATETANK

16,500 GPD
WASTE ACTIVATED SLUDGE (WAS]

PRESSURE
VESSEL COMPRESSED|
AR

28,000 GPD
DAFT
28,000 GPD OVER FLOW
S|

BIOSOLIDS!

PLANT WATER

18,000 GPD

SUBNATE
TANK

DIGESTER
SLUDGE

/AS TO BELT PRESS
| FLOAT TO BELT PRESS

26,000 GPD

BIOSOLIDS TRUCKED OFF SITE
AND COMPOSTED WITH GREEN
SLUDGE WASTE TO PRODUCE COMPOST
METER 14,500 GPD

DAFT PROCESS
WATER

SLUDGE
PUMP

1,000 GPD
SCREEN WASH

62,000 GPD

FILTRATE FLOW E
FROM BELT PRESS

34,000 GPD
2,000 GPD

PLANT WATER

POTABLE WATER
BELT PRESS POLYMER
BLENDING

Figure 4.2 Process Flow Diagram

4.2.1 Grinding and IPS

There are two macerator grinders in the influent channel. The combined capacity of the two
grinders is approximately 3.5 mgd. The influent flows through the grinders and into a wet well,
where it is lifted by influent pumps to the aeration basins and flow by gravity thereafter through
the WWTP. Three Flygt raw sewage influent pumps are located in the influent pump room.

4.2.2 Secondary Treatment Process

The secondary treatment process at MSD is an extended air activated sludge process to reduce
carbonaceous biochemical oxygen demand (CBOD) to meet permit requirements as summarized
in Table 4.1.

The aeration tanks are fully aerated, and the plant currently operates at long solids residence
times (SRTs) typically greater than 20 days. Although it is not required for the permit, the plant
achieves full nitrification.

FINAL | JANUARY 2023 | 4-3



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

Table 4.1 MSD Effluent Limitations

Effluent Limitations®

Parameter Average Average Maximum
Monthly Weekly Daily
mg/L 25 40 85
CBOD (5 days at 20 degrees Celsius)?
Ibs/d 310 500 1,100
mg/L 30 45 90
TSS®
Ibs/d 380 560 1,100
mg/L 25 40 75
Oil and Grease
Ibs/d 310 500 940
Settleable Solids mL/L 1.0 1.5 3.0
pH s.u. 6.0t09.0®
Turbidity NTU 75 100 225

Notes:
Abbreviations: mg/L = milligrams per liter; mL/L = milliliters per liter; NTU - nephelometric turbidity unit; s.u. - standard units;
TSS - total suspended solids.
(1) National Pollutant Discharge Elimination System (NPDES) Permit: Order No. R3-2022-0010, NPDES No. CA0047899.
(2) The average monthly percent removal for CBOD and TSS shall not be less than 85 percent.
(3)  When the Discharger continuously monitors effluent pH, levels shall be maintained within specified ranges 99 percent of
the time. To determine 99 percent compliance, the following conditions shall be met:
*  Thetotal time during which pH is outside the range of 6.0 to 9.0 shall not exceed 7 hours and 26 minutes in any
calendar month.
*  Nosingle excursion from the range of 6.0 to 9.0 shall exceed 30 minutes.
. No single excursion shall fall outside the range of 6.0 to 9.0.
*  When continuous monitoring is not being performed, standard compliance guidelines shall be followed (i.e.,
between 6.0 and 9.0 at all times, measured daily).

The secondary treatment process consists of two aeration basins, four rectangular clarifiers,
return activated sludge (RAS) and waste activated sludge (WAS) pump stations, and aeration
system. The recycle streams from the solids processing (dissolved air flotation (DAF) subnatant
and belt press filtrate) are returned to the head of the plant and combined with the influent. The
combined influent is pumped to two aeration basins for biological treatment. The mixed liquor
suspended solids (MLSS) from the aeration basins is settled in the final clarifiers. Most of the
settled sludge (or RAS) is returned to the aeration basins while excess sludge (WAS) is sent to the
solids processing facilities.

4.2.3 Disinfection and Effluent Discharge

There are two chlorine contact tanks (CCTs). The effluent from the secondary clarifiers split
between the two tanks, and sodium hypochlorite is added in the mixing chambers at the inlet of
each CCT. The CCT effluent is dechlorinated by adding sodium bisulfite, before being discharged
to the ocean through the 1,500-foot outfall.

4.2.4 Solids Processing

The solids processing consists of DAF, aerobic digestion, and belt press for dewatering (and
drying beds for backup to the mechanical process). The WAS is thickened in the DAF using
compressed air, which floats the solids to the top of the DAF. The float, or solids collected at the
surface of the DAF (thickened waste activated sludge (TWAS)), is pumped to the aerobic
digester. The subnatant from the DAF is low in solids and is returned to the headworks where it
is combined with the influent.

; Iy
4-4 | JANUARY 2023 | FINAL C CAFTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

The aerobic digester stabilizes the sludge with long detention times and aeration, and it is
compartmentalized, so half of it can be taken out of operation for maintenance. The digester is
also equipped with capabilities to decant thicken by turning off aeration, allowing solids to
settle, and returning the supernatant back to headworks.

The digested sludge is normally dewatered by the belt press system. The belt press is operated
every one to two weeks for eight hours. During emergencies, or if maintenance is being
performed, the digested sludge can be dried on the drying beds.

4.3 Performance Evaluation

The historical load and performance of each unit process between 2017 and 2021 was compared
to typical anticipated performance. When the original process design criteria were not available
for comparison, the Water Environment Federation Manual of Practice No. 8 (MOP-8) industry
standards were used for comparison. The performance of each unit process provides a
benchmark for assessing capacity. In some cases, historical performance confirms that original
design criteria are appropriate for assessing unit process capacity. In others, above or below
average performance warrants adjusting original design criteria for assessing capacity. For each
unit process, recommended design criteria are identified for use in the capacity assessment.

Table 4.2 summarizes the results of the performance evaluation for the MSD.
4.3.1 Influent Pump Station

The IPS capacity is assessed based on having sufficient firm capacity (i.e., capacity with one unit
0OO0S) to pump observed PWWFs. The IPS has a firm capacity of 4.6 mgd. PWWFs (i.e., the
observed maximum instantaneous daily influent flow) seen at the plant exceeded the IPS firm
capacity nine times during the past five years. During those periods, the plant would have been
required to operate all of the influent pumps. The District also owns a portable engine driven
pump that could be used if additional capacity is needed.

FINAL | JANUARY 2023 | 4-5



VNI | €202 A¥VYNNYT | 9-%

91ey buipeo

T€ 4O Wnwixey 0% - 0€ 0l €Y g g Js/pdd spI|oS Aeqead
. _ . i i 91ey buipeo spijos

94T 0€-0¢ @l'0T el |lenuuy abesany
sialyle|d
Mol4 Asepuoas

86€ JO WNWIXe|\ 00Z'T—009 weol70'T - - Js/pdb Ae@>ead e s1ey

MO|JISAQ 90B4INS

4vV 1ea1ey
81 009 —00% ©L9T . i ol MO[JIBAQ 32B4INS
Z+T uoneltado
PeO >m_uv_mwn_ a|gelie ! |enueL |BUON wjos UolleJay SS=220.4
1e Aydeded wuy uspIyNS I9EHEA 08T NBO s1amolq 4 Hesov d
Wds 0G5 TX €
058'¢ Jo wnwixe 005'€-00S'T ©0L0'€ /6w SSIA suiseg
98 4O |AS WNWIXe 0ST 98 - - Baw  IAS 3j13UR2IRd Y306 uonelsv
Joyey
Ayojes pauJisap pue
sAep GT 4O WNWIUIN saA13[q0 JUaWIea] 07T - - shep 1¥S d1qoIsy
uo buipuadap s|qelie
pbw 94
SI SO0 Hun T yum Aydeded 4MMd dwnd AMMAPBW 6’9 fenuew
wnwixew ay1 "4MMd 03(SOO HuUN T "371) . pbw ez x ¢ pbw AMMd Sdl
4Mayv pbw 90 N8O

dwnd 03 (SO0 Hun T "2°1)
Aypeded wuy JusRIYNS

1UBWISSassy Aydeded
10} B1I9}11D PIPUIWILIOIDY

Aypeded wuly JULIdIHYNS

san|ep
|esrdA] 10 8-dOW

T¢0¢ 13903120
-9T0¢ Jaquwiaidas
W0} dUBWIOHMIJ

abetany

924N0S

buney
Jo Aypdeded
ubisaq

J1aweled ubissqg

B3y SS920.d

sisAjeuy Aypede?) 1o BlI9ILID pUR B3R DUBWIOHMIJ $S9304d ASIA

'y 9IqeL

¥ AL | SISATYNY ALIIGISY34 Y3LYM Q3104034 AIDINVHNI | AMIN 8 SN



-4 | €20z AMYNNYT | TYNIS Cpoaed >

dduRURUIRW
104 SO0 ua3ey 9aq
ued ssaid 39q buremap
9Y3 1BY3} OS PIPUIWIWOII
sl abeloys sAep 41

IsueBW 15430 YBNOIL 1oL d|qeLIeA a3 shep abesane - | ¥H
10 papasu 10U J| 'splIjosolq 1935961
g sse|D 4o} syusawalinbau J1qoJay
aJnjesadwal pue awn
bunnabiey 41 shep 09 01 0%
d|qelen ¥4 - - AUERIET uoidNpPaI S
000'0€ Jo wWnwixe ¥ST'LT - - 1/bw sbesone-
abpnjs paasabip ui S 1
9°€ JO WNWIXEI y—¢ 9¢ - - juadJ4ad  UOI3RIIUSIUOD SYML
G6 JO WNWIXE 5606 986 - - Juad4ad sinides
SPI|0S 1Ud213d o
(yauow
70 T-%0 (#°0)£T°0 - - y/gs/sql  wnwixew) abesane
peoT spljos
sisAjeue juiod 23e1S sishjeue
juiod a3e3s Aq paJinbau
Aq paJinbas wnwiuiw 1o
4NN 40 1uddiad goT dwind LNWILIL 10 JAIN 60 [BNUBW . d6 0SE'TXT pbw 218y MO|4 sdwind svy
) 40 usd4ad o1 dwind NSO !

03 (SO0 Hunauo "a1)

Ardeded wuly 1usdIYNS ©3 (SO0 Hun 3uo "a11)

Aydeded wuij uspIYNs

T20¢ 439010

1UBWISSaSSY Aydeded san|e -910Z Jaquiaidas buney

924N0S Jo Aypeded I J19weled ubissg BaJy SS920.1d
ubisaq

104 BLIS}ID PIPUSWILIOIDY [ea1dA| 10 8-dOIN W0} 3URWIOHIY
abelany

AMIA 8 QSIAL | SISATYNY ALITIGISYI4 YILVM QFTOAD3Y QIDNVHNT | ¥ AL



L€ D TYNIA | €20z AdVNNYT | 8-%

"SI wouy andul [euonesado uodn paseg (/)
Judd43d g6
si |lenowa. abejuadiad abeiane ay3 ‘g4 d 9yl WO SMO|4 PRIBLIIISS BY} UO paseq "d|qe[leAR J0U S| [eAOWI Jud1ad ay3 Jo UOIIR|NJ|BD 10} WISAS 4y Y3 punode elep mojy Alessadauayl  (9)
"PApPN|PX? 249M SIUBAS /T0Z/8T/T PUB LT0TZ/LT/T 4 '4s/pdd € /z sem a1e1 buipeo) spijos Aep yead ay ] "syuana wlols /107 Aeniga4 ayy uo paseq st js/pdd z'ezayl  (5)
"PIPN|IXd DIBM SJUBAS /T0Z/8T/T PUB LT0Z/LT/T ! '45/pdb 86€ sem 214 MO|J19A0 92B1INS MO|4 ABP >ead Sy "SIUSAS WI0)S /107 Aleniga4 8yl uo paseq sl zv0'Tayl (%)
"9DIAIS Ul 249M SJalyLIed ||e buiwinssy  (€)
‘peo| spijos uanjul ybiy Ajjensnun o3 anp sanjea [eardAy ueyy Jaybiy yonw sem SSA uaym ‘Tz sunr ybnoays gToz Aenuer buipnpxy  (z)
“aunjesadwial Juanjye se swes aq 03 pawnssy (1)
'SpI|0s [B303 - G| ‘Xdpul awNn|oA 3bpNis - |AS ‘@3nuiw Jad 31934 dIgnd pepuels - Wds 004 atenbs
1ad Aep 1ad spunod - ys/pdd ‘a31n185 Jo 100 - SO ‘@duUBURIUIEW puE UoIIRIBdO - RO ‘MOJ} AjyIuow winwixew - 4NN ‘welb sad siayjijjiw - b/qw tnoy uad 3004 a1enbs sad spunod - ay/ys/sq|
1939w Jad unoy Jad spunod - w/iy/sq) ‘awiy uorua1al dijnelpAy - 1¥H ‘e1nuiw sad suojjeb - wdb 300y aaenbs sad Aep sad suojeb - ys/pdb ‘Aep sad suojjeb - pdb :suoneiraiqqy

:S910N
08T 9 = - Mwﬂp awinuny abelsay
88T 88T - - S1% €D ss91d 1j°d
00g JO WNWixeN 00S 08¢ S = w/1y/sq| E:E_Mwﬁ%%wmhgm

91ey buipeo spijos

1207 4290120

JusWSsIssy Ajpeded SSNIEA "9T0C 13quua3das 921n0g J919weled ubisag BaJy SS210.d

104 BLISIID PapUSWILLIOIDY [ea1dA] 10 8-dO W04 9dURWIOLS
abesany

¥ AL | SISATYNY ALIIGISY34 Y3LYM Q3104034 AIDINVHNI | AMIN 8 SN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

4.3.2 Aeration Tanks
4.3.2.1 Aerobic SRT

Total SRT is defined as the total mass of solids in the aeration tanks divided by the total mass of
the solids leaving the system in the WAS and secondary effluent. It is a measure of the average
sludge age. The aerobic solids retention time (aSRT), which is equal to total SRT at MSD, reflects
the portion of the total MLSS that is under aerobic conditions.

The total SRT and aSRT required to meet effluent limits depends on the treatment objectives
With CBOD and TSS limits, an SRT of three days would be sufficient for an activated sludge
process. However, the aeration tanks are currently operating at an aSRT of approximately

24 days, on average, which is significantly higher. While operating at a long SRT is not required
for meeting CBOD and TSS limits, there are other benefits including:

e Consistent removal of CBOD and TSS, and also ammonia. Although MSD does not have
ammonia limits, removing ammonia likely has benefits in meeting any toxicity
requirements in the permit.

e Reduced odor potential. Since the plant does not have primary treatment, operating
with a longer SRT has the benefit of stabilizing organic material and reducing the odor
potential in the aerobic digester and dewatering process.

e Improved settleability. Operating at SRTs greater than 20 days has likely resulted in the
very good settleability the plant currently experiences. Most plants that operate at lower
SRTs (i.e., two to four days) experience settleability issues and use selectors to mitigate
it.

e Process monitoring and control is simplified. When operating at shorter SRTs, there is
more variability in process parameters, and process monitoring and control upgrades
will be critical to maintain target SRTs, MLSS, wasting, and dissolved oxygen (DO)
within an acceptable range.

While operation at longer SRTs has benefits, it also reduces the secondary process capacity. An
aSRT of 15-days under maximum month loading conditions was selected for the capacity
assessment. This is lower than the average 24-day aSRT seen in the historical plant data, yet
sufficient to achieve the permit limits and realize the other benefits noted above. Operating with
a 15-day aSRT allows MSD to maximize the capacity of the existing secondary process without
compromising performance. To be able to operate with a 15-day aSRT, it is recommended to
implement automated aeration controls to ensure DO concentrations stay within the target
range.

4.3.2.2 MLSS Concentration

The MLSS concentration impacts the SRT and treatment capacity of the aeration basins. Higher
concentrations correspond to longer SRTs and improved nitrification performance. Higher MLSS
concentrations also increase solids loading on the secondary clarifiers, so there are limits to how
high the MLSS concentration can be. The historic MLSS concentration averaged 3,070 mg/L,
which is within typical industry values. The capacity of the secondary process is optimized at an
MLSS concentration of 3,850 mg/L. At concentrations above 3,850 mg/L, the plant is at risk of
overloading the secondary clarifiers during wet weather events.

FINAL | JANUARY 2023 | 4-9



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

4.3.2.3 SVI

A key performance parameter in aeration basins is assessing whether well-settling sludge is
being generated. The SVI represents the volume of solids in a mixed liquor sample after

30 minutes of settling. In general, the lower the SVI, the faster the solids settle. The SVl is
important as it directly affects the capacity of the downstream clarifiers. Higher SVI can require
that the aeration tanks maintain a lower MLSS concentration to avoid clarifier overload. A lower
MLSS concentration results in a lower SRT and reduced overall secondary capacity. The
“reasonable worst-case” SVI of a well-designed and operated extended air activated sludge
system is around 150. The 90th percentile SVI, which is typically used as a “reasonable worst-
case” at the MSD aeration basins was 86, indicating fast settling sludge at MSD. This 90th
percentile value was used as the criteria for analysis based on historical performance. If, for some
reason, settleability is not as good in the future, it will impact the calculated capacity.

4.3.3 Secondary Clarifiers
4.3.3.1 Overflow Rates

Overflow rates were assessed to ensure adequate solids capture. The average overflow of the
secondary clarifiers, which were 161 and 1,042 gpd/sf during AAF and peak day flow,
respectively, was within or lower than the typical industry range both for AAF and peak day flow
conditions, indicating that the clarifiers are not overloaded. Recommended overflow criteria for
the capacity analysis were based on the recommended MLSS concentration of 3,850 mg/L and
the 90th percentile SVI of 86 mL/g. This results in a recommended capacity criteria of 182 and
398 gpd/sf for AAF and peak day flow day conditions, respectively.

4.3.3.2 Solids Loading

The solids loading rate at both AAF and peak day flow conditions, which were 10.1 and

27.3 ppd/sf, fell within the typical range of industry values, except for the two large storm events
in February 2017. Recommended solids loading rate criteria for the capacity analysis was also
based on the recommended MLSS concentration of 3,850 mg/L and the 90th percentile SVI of
86 mL/g. This results in a recommended capacity criteria of 14.6 and 31 ppd/sf for average and
max day conditions, respectively.

4.3.4 RAS Pump Station

The RAS pump station capacity is assessed based on having sufficient firm capacity to pump
observed MMFs. The RAS pump station has a firm capacity of 1.9 mgd (with one unit OOS). This
is ample capacity for a plant this size.

4.3.5 DAF
4.3.5.1 Solids Loading

Solids loading rate is the primary parameter used in DAF design and operation. Generally, solids
loading is lower than typical industry values, and that the DAF is not operating under a stressed
condition. The selected criterion for performance evaluation falls in the center of this typical
range.

, | /.
4-10 | JANUARY 2023 | FINAL C CAFrTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

4.3.5.2 DAF Percent Solids Capture

Percent solids capture is calculated as the mass of TWAS divided by the mass of WAS. It is
desirable for this to be as close to 100 percent as possible to minimize the amount of solids that
are returned back to the headworks and processed again through the liquid stream process.
These solids effectively reduce the secondary process capacity and could negatively impact
process performance if present in excess. There is no data available for the flows around the DAF
system, but the average suspended solids concentration in the thickened sludge (DAF float) was
35,380 mg/L while the subnatant (recycle returned to the headworks) was 59 mg/L. The exact
capture can't be calculated, as the volume of plant water added to the process has not been
confirmed. Based on current estimates, it is believed the process is performing very well with a
capture of 98 percent.

4.3.5.3 TWAS Concentration

The percent solids of the TWAS from the DAF averaged 3.6, which is in the middle of the range
of typical industry values for the DAF performance with respect to solids capture and TWAS
concentration. Polymer is used to assist in achieving good performance.

4.3.6 Aerobic Digesters
4.3.6.1 Volatile Solids

The main purpose of an aerobic digester is to store and further stabilize the sludge prior to
dewatering and disposal. Prior to being fed to the digester, the TWAS is already well stabilized
from the long SRT of the activated sludge process, it is not very meaningful to use volatile or TS
reduction as a measure of digester performance. The average volatile solids reduction could not
be calculated due to the lack of data.

The Digesters are currently operated at an average TS concentration of 27,254 mg/L, which is
slightly less than 3 percent and approaching the high end of what can be sufficiently mixed in an
aerobic digester. Typically, digesters have difficulty mixing above 3 percent. The long detention
times in the digesters (35-day average) coupled with the long SRT from the activated sludge
process) have minimized any odor potential. If the plant needs to meet Class B requirements for
land application, detention time requirements must be met (40 days at 20 degrees Celsius or

60 days at 15 degrees Celsius) or pathogen reduction must be demonstrated through testing. If
MSD does not dispose biosolids through land application, a minimum of two weeks of detention
time is recommended. This provides sufficient time for additional stabilization and allows the
plant to take the belt press OOS for up to two weeks to perform maintenance, when needed.
Biosolids hauled off site go to the Engel & Gray, Inc., composting facility, where it is composted
and achieves Class A quality. Biosolids are ultimately used for agricultural, landscape, and green
industries.

4.3.7 Belt Press Dewatering

Loading rates are determined based on the make and model of the belt Press (US Filter 2000-14
series) The loading rate seems to be 380 Ibs/hr/m, while typical rates for this machine are
500 Ibs/hr/m. The belt press is running at typical solids loading rate for this machine.

The belt press is run once every one to two weeks for eight hours. This translates to an average
usage of six hours per week. Because the belt press is not run continuously, it is ultimately at the

FINAL | JANUARY 2023 | 4-11



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

discretion of operations to set the maximum hours per week it can be run. Staff have indicated
they are able to operate the belt press up to 18 hours per week.

4.3.8 Chlorine Contact Chambers
4.3.8.1 Theoretical Contact Time

Theoretical contact time (CT) ensures that the effluent water is adequately disinfected before
being discharged to the ocean. The chlorine contact chambers provides 30 minutes CT at

1.5 mgd indicating the chlorine contact chambers have long CTs except during extreme storm
events. For effluent discharge, effective chlorination only needs ~10 minutes of CT. For water
reuse, the discussion is a bit more nuanced, noting the following:

e Regulations require a 90-minute modal CT to obtain virus credits under Title 22 of the
California Code of Regulations.

e Regulations allow for a much shorter CT, such as 10 minutes based upon a t10* analysis,
as long as the chlorination is free chlorine, which is anticipated for the WWTP due to
complete nitrification.

e Regulations for Title 22 require filtration ahead of chlorine disinfection. Accordingly, a
membrane bioreactor (MBR) option at the WWTP would include the opportunity to
disinfect with free chlorine and have some flow be reused as needed for non-potable
applications. Note for the MBR option, the peak MBR flow is 1.53 mgd, resulting in
~30 minutes of CT.

4.4 Capacity Evaluation

Capacities were estimated for each unit process and are dependent on a range of parameters
including flow, influent wastewater characteristics, treatment objectives, process configurations,
operational setpoints, and desired redundancy. As part of the performance assessment, original
design capacity, historical loading rates, and performance were reviewed, and recommended
capacity rating criteria were developed for each unit process. Capacities are based on the
recommended rating criteria summarized in Table 4.2.

4.4.1 Assumptions

The AAF and peak day capacity was estimated for all liquid and solids stream facilities. The
general approach for estimating peak day capacity is summarized below:

e Applied recommended criteria is summarized in Table 4.2.

e Assumed all units are in service.

e |IPS capacity was based on firm capacity with one-unit OOS and booth Muffin Monster
grinders in service.

e Since pump station capacity is driven by peak day conditions, the equivalent AAF
capacity was based on a peaking factor of 5.7.

e Aeration tanks and secondary clarifiers were assigned the same peak day capacity as
both processes are integral to each other, and depend on several factors including the
SRT, MLSS concentration, SVI, temperature, and flow distribution. The equivalent AAF
was also based on a peaking factor of 5.7.

*110 is a tracer test in which the time for 10% of the seeded tracer to pass to the effluent of the
contactor is demonstrated.

, | /.
4-12 | JANUARY 2023 | FINAL C CAFrTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

e The chlorine contact basin capacity must have a minimum CT of 10 minutes for all
potential applications.

e Peakday flows are not meaningful in assessing solids handling capacity, therefore peak
day ratings were not provided for those processes.

e Forthe secondary process and solids handling facilities, maximum month loading
conditions during AAF flow conditions were simulated with a process model to
determine the influent AAF when key limiting criteria (identified in Table 4.2) such as
solids loading rate or HRT were met. The maximum month influent conditions used for
chemical oxygen demand (COD), biochemical oxygen demand (BOD), and TSS
concentration were 940, 460, and 407 mg/L, respectively. See Appendix 4B for
discussion on how those influent criteria were established.

e ABioWin model, Version 6.2, was used to simulate maximum month loading conditions.
The model was calibrated to 2017-2021 data and Appendix 4B describes the calibration
effort and results.

4.4.2 MSD Capacity Ratings

Table 4.3 present the estimated capacity for each unit process at the MSD based on the
recommended criteria in Table 4.2 and the assumptions in Section 4.4.1.

Table 4.3 MSD Unit Process Capacity Ratings

Process | Maximum Day Capacity (mgd) ‘ AAF Capacity (mgd)
IPS (mgd) 4.6 0.8®
Muffin Monster Grinders 3.5 0.6
Secondary Processes?® 4 0.7
Chlorine Disinfection® 4.5 0.8
DAF - 0.8
Digesters® - 1.2
Dewatering® - 2.1

Notes:

(1)  AAF capacity is 1.6 and 2.1 mgd for IPS and 1.2 and 1.6 mgd for Muffin Monster grinders at peak flow of 2.9 and 2.2,
respectively.

(2) Secondary processes include aeration tanks and secondary clarifiers.

(3) Chlorination capacity based upon chlorine CT minimum of 10 minutes. Disinfection to NPDES standards possible at lesser
CTs, but demonstration testing is recommended for very short CTs.

(4) Digester capacity is based on providing sufficient storage for maintaining the dewatering equipment (two weeks). If time
and temperature requirements must be met for land application, 40 to 60 days of storage will be required, which will
reduce the rated AAF capacity.

(5) Based on operating 18 hours per week. If operating hours are increased or decreased, rated capacity will change.

All processes meet the projected AAF of 0.7 mgd. All of the liquid stream facilities meet or
exceed projected maximum daily flows per TM1 if the largest of two storm events in 2017 are
excluded from the analysis. A discussion on the estimated capacity for the secondary treatment
processes and solids handling is provided in the sections below.

4.4.2.1 Secondary Treatment Processes (Aeration Tanks and Secondary Clarifiers)

The secondary process capacity noted in Table 4.3 is based on a 15-day SRT and a wet weather
peaking factor of 5.7. To better understand the impact SRT and wet weather peaking factors
have on the capacity, a range of scenarios were considered.

FINAL | JANUARY 2023 | 4-13



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

Currently, the plant is operated at an aSRT of 24 days. Simulations for capacity were performed
at a 15-day and 20-day aSRT. These simulations indicated that there will be insufficient capacity
for projected flows at a 20-day aSRT and a peaking factor of 5.7. Thus, capacity was determined
using a 15-day aSRT, which is sufficient to achieve permit limits.

The secondary clarifier capacity is based on its ability to settle sludge which is dependent on the
MLSS concentration and SVI or site-specific settling characteristics. State point analysis was
performed for 90th percentile SVI based on plant data. State point analysis was used to estimate
the PWWF capacity over a range of recommended MLSS and settleability conditions. The PWWF
capacity was converted to an equivalent AAF capacity using PWWF/AAF peaking factors of 5.7,
2.9, and 2.2. The 5.7 and 2.9 peaking factors correspond to the two storm events during February
2017 and were taken into consideration in this analysis. Also, the analysis was performed at a
peaking factor of 2.2, which is based on the assumption that future flows at MSD will be
equalized at 1.53 mgd.2 Therefore, it was important to understand Figure 4.3 shows the aeration
basin and secondary AAF capacity over a range of SRT, settleability, and MLSS concentration,
assuming all units are in service.

2.5

i 20 days SRT

2
- -15 days SRT
—s—PF =57
1.5
----- PF=2.9
®.-PF=2.2

AAF (mgd)

0.5

1,000 3,000 5,000 7,000 9,000 11,000 13,000
Max Month MLSS (mg/T)

Figure 4.3  MSD Secondary Treatment Capacity

The recommended capacity rating is 0.7 mgd AAF at 15 days aSRT and assuming peak flow

of 5.7, which represents a target MLSS concentration of approximately 3,850 at a 15-day aSRT.
If the settleability were degraded, then the capacity will be reduced. If the secondary process
were maintained at the current aSRT of 24 days, the estimated capacity will be reduced and not
meet the projected flow and loads.

21.53 mgd is the peak day flow, if excluding the February 2017 storm events. Refer to TM 1 for further
information.

, | /.
4-14 | JANUARY 2023 | FINAL C CAFrTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Appendix 4A
MSD TECHNICAL DATA

: My
C CAFroTn FINAL | JANUARY 2023






TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Table 4A.1 MSD Technical Data

Plant Area Sub Area Parameter Value
Number of Units 2 Duty, 1 Standby
Influent Pump Type Flygt
Station Total Capacity 6.9 mgd
Firm Capacity 4.6 mgd
Number of Units 2
Type Muffin Monsters
Headworks Grinders 7.0 mgd per O&M,
Total Capacity 7.5 mgd per operational
experience
Number of Units 2
Flow Type
Measurement Total Capacity
Firm Capacity
Number of Tanks 2
Aeration Basins Shape Rectangular
Sidewater Depth 15 feet
Total Volume 0.78 MG
Aeration Blowers Number of Units 3
Number of Tanks 4
Shape Rectangular
Secondary Length, Each 80 feet
Treatment Width, Each 12 feet
Final Surface Area, Total 3,840 sf
Sedimentation Number of WAS Pumps 1
Tanks WAS Pump Capacity, Total 0.1 mgd
WAS Pump Capacity, Firm 0.1 mgd
Number of RAS Pumps 1 Duty, 1 Standby
RAS Pump Capacity, Total 3.8 mgd
RAS Pump Capacity, Firm 1.9 mgd

FINAL | JANUARY 2023 | 4A-1



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

Plant Area Sub Area Parameter Value
Number of Units 1
Shape Circular
Surface Area, Each 200 sf
A Minimum Air/Solids Ratio O'ft)fs’ 'ot:csv‘\’/;as"/
Number of Pressurization Pumps 1 Duty
Solids Pressurlzatlogifn:mp Capacity, 563 g
Handling Pressurization Pump Pressure 60 psi
Number of Digester Tanks 1
Aerobic Digestion Surface Area 840 sf
Sidewall Depth 18 feet
Total Volume 0.1 MG
Belt Press Solids Number of Units 1l
Dewatering Maximum Weekly Runtime 8 hours per week

Abbreviations: Ibs - pounds; MG - million gallons; mgd - million gallons per day; psi - pounds per square inch;
RAS - return activated sludge; sf - square feet; WAS - waste activated sludge.

, | /.
4A-2 | JANUARY 2023 | FINAL C CAFrTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

Appendix 4B
INFLUENT CHARACTERISTICS AND PROCESS

MODEL CALIBRATION

: My
C CAFroTn FINAL | JANUARY 2023






TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

A process model of Montecito Sanitary District's (MSD’s) wastewater treatment plant (WWTP)
was built using the latest version of BioWin (6.2). BioWin is a commercially available software
package thatis commonly used to simulate municipal treatment plant operation and

performance. A graphical illustration of the flow sheet is provided below.

Influent

q" r ;—J—l

=2

Digester

gy

A 2

I Cake

Effluent

The model was set up to reflect the volume and dimensions of the aeration tanks, secondary
clarifiers, and aerobic digester. The average influent flows and loads from 2017 to 2021 were
used as model inputs, and the waste activated sludge (WAS) flows, thickened waste activated
sludge (TWAS) flows, and thickener and dewatering performance was also adjusted to match
historical data. Table 4B.1 summarizes the historical data and model results for two scenarios;
one where the influent chemical oxygen demand (COD) matched historical data, and one where
the influent COD was adjusted to better match the sludge production throughout the plant.

Table 4B.1 Historical Data and Model Results

2017-2021 Avg

MSD Data

Model Simulation
Match Influent COD

Model Simulation
Match Sludge Production

Influent
Flow, mgd 0.62 0.62 0.62
COD, mg/L 954 954 512
CBODs, mg/L 233 468 250
TSS, mg/L 398 412 237
TSS, Ibs/d 2,060 2,100 1,280
NHs, mg/L 40 40 40
Aeration Basins
MLSS, mg/L 3,300 6,800 4,100
MLVSS, mg/L 2,900 5,500 3,000
Process Air, scfm 1,780 3,200 2,200

FINAL | JANUARY 2023 | 4B-1



MSD & MWD | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | TM 4

MSD Data Model Simulation Model Simulation

2017-2021 Avg Match Influent COD | Match Sludge Production

Secondary Effluent
TSS, mg/L 6 6 6
NHs, mg/L 0.2 0.2 0.2
WAS
Flow, mgd 13,840 13,840 13,840
TSS, mg/L 6,160 11,300 6,800
TS, Ibs/d 720 1,300 790
TWAS or Digester Feed
Flow, gpd 3,000 3,000 3,000
TSS, mg/L 33,800 49,500 29,900
TS, Ibs/d 840 1,240 750
Digested Sludge
Flow, gpd 3,000 3,000 3,000
TSS, mg/L 27,300 42,500 26,100
TS, Ibs/d 790 1,070 650
Belt Press Cake
%TS 18.8 18.8 18.8
Cake-Dry, Ibs/d 720 1,000 620

Abbreviations: CBODs - 5-day carbonaceous biochemical oxygen demand test; Ibs/d - pounds per day;
MLSS - mixed liquor suspended solids; MLVSS - mixed liquor volatile suspended solids; NHs; - ammonia;
scfm - standard cubic feet per minute; TS - total solids; TSS - total suspended solids.

When using the average influent COD, the model predicts 40 to 80 percent more sludge
production and process air usage than the plant’s operating data shows. When using a lower
influent COD, the model predicts values that would be expected for a mostly domestic
wastewater. In addition, the model predictions for sludge production and air usage match up
with the operating data. This suggested the possibility that the influent samples were not
representative of the actual influent characteristics, or that there is an issue with the COD
analysis for the samples. Non-representative samples could be captured if the samples are not
flow composites, if they are taken from an area in the wet well where solids have accumulated,
or if there is any sort of contamination.

A few other observations suggest the COD data may not be accurate or representative:

e Fortypical municipal wastewater characteristics, the influent 5-day biochemical oxygen
demand test (BODs) and TSS concentrations are within 5 to 10 percent of each other.
During the data review period, the average influent CBODs was 233 mg/L, which is
significantly lower than expected based on the average influent TSS of 398 mg/L.

e Fortypical municipal wastewater characteristics, the COD/BODs ratios range from 1.8 to
2.2. For the MSD data, with the average influent COD of 954 mg/L and a CBOD; of 233,
this ratio is 4:.1. High COD/BOD:s ratios are often indicative large industrial contributions

, | /.
4B-2 | JANUARY 2023 | FINAL C CAFrTTN



TM 4 | ENHANCED RECYCLED WATER FEASIBILITY ANALYSIS | MSD & MWD

in the service area, however, that is unlikely given what was known about the
community in the service area.

e Effluent COD averaged 232 mg/L, which is significantly higher than expected for a
WWTP that operates a long-SRT activated sludge process. More typical values are in the
50 to 100 mg/L range. A significant industrial discharger could explain this observation,
however, it was unlikely given the service area.

After discussing the data and observations with MSD staff, it was decided to run a four-week
long quality assurance/quality control (QA/QC) test on MSD’s influent to verify the influent’s
water quality. The QA/QC special sampling was performed during March 2022 and provided
significant value to the analysis. Table 4B.2 summarizes the detailed results of the QA/QC
testing.

Table 4B.2 QA/QC Testing Results

INFL-001 |[INFL-001 | INFL-001 INFL-001 [ INFL-001 | INFL-001 | Time or